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R No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

1. GENERALINFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center(SRTC).The certification and accreditation identifiers used in this report shall not be
applicable to the tested or calibrated samples thereof. The manufacturer shall not mark the tested
samples or items (or a separate part of the item) with the identifiers of certification and accreditation
to mislead relevant parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring center Testing Center (SRTC)

Designation number CN1267

Registration number 239125

CAB identifier: CNO0049

Test lab Number: 7308A

Address: 15th B_uilding, No.30 Shixing Street, Shijingshan District, Beijing
P.R.China

City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183

Fax: +86 10 57996388

Email: livjiaf@srtc.org.cn

Designation Number: CN1267

Registration number: 239125

1.3 Applicant’s details

Company: Sharp Corporation

Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

1.4 Manufacturer’s details

Company: Sharp Corporation
Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan
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1.5 Information of EUT

1.5.1 Basic info

Testing Start Date:

2023/4/28

Testing End Date:

2023/5/19

No.1 (1st Source): 004401231468758

DUT IMEI: No.2 (2nd Source): 004401231468808
DUT H/W Version: DVT
DUT S/W Version: A404G
Ambient Temperature: 22°C
Humidity: 35%
Note —
Network Mode Information
GSM GSM850
GSM GSM1900
WCDMA WCDMA Band I
WCDMA WCDMA Band [V
WCDMA WCDMA Band V
LTE LTE Band 2
LTE LTE Band 4
LTE LTE Band 5
LTE LTE Band 7
LTE LTE Band 12
LTE LTE Band 13
LTE LTE Band 17
LTE LTE Band 38
LTE LTE Band 41
LTE LTE Band 66
WIFI2.4GHz 802.11b/g/n20/n40/ax20/ax40
WIFI5GHZz(UNII-1/UNII-2A/ UNII-2C/ 802.11a/n20/n40/ac20/ac40/ac80/ac160/ax20/ax40/a
UNII-3/UNII-5) x80/ax160
NR 66A_NSA/66A_N41A
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FCC ID: APYHRO00326

1.5.2 Auxiliary equipment details

Battery
Type Li-Lon
Manufacture SCUD (FUJIAN) Electronics Co.. Ltd.
Model UBATIA315AFN2
Capacity 4,440mAh
Nominal voltage 3.87V
Charger
Model DVE / DSA-10PF06-05 FUS
Headset
Ambibio / AB-HI02JS (RPHOEAO007AFZZ)
Model
USB cable
Model Kingpower / K201-05130-00
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BaaE No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

1.5.3 Operating mode

Strategy
Sten1 Pre-Scan has been performed to determine the worst combination of auxiliary among
P all the possibility of different suppliers when necessary.
Step? Pre-Scan has been performed to determine the worst operating mode for different test
P cases.
Sten3 Based on the worst cases determined above, Then perform the following
P measurement.
Mode No. Mode Description
Mode 1 GSMB850/PCS1900 + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD
card)+ Headset + USB Cable
Mode 2 WCDMA + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD
card)+ Headset + USB Cable
Multimedia Playing
(EUT)
Mode 3 LTE + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD card)
+ Headset + USB Cable + Wired Power Adapter
Mode 4 EN-DC + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD card)
+ Headset + USB Cable
Mode 5 GSMB850/PCS1900 + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD
card)+ Headset + USB Cable
Mode 6 WCDMA + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD
card)+ Headset + USB Cable
Multimedia Playing
(EUT)
Mode 7 LTE + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD card)
+ Headset + USB Cable
Mode 8 EN-DC + BT + 5GHz WiFi + GPS + UWB + Playing MP4 (SD card)
+ Headset + USB Cable
Mode 9 GSM850/PCS1900 + BT + 5GHz WiFi + GPS + UWB + Camera
+ Headset + USB Cable connected with Laptop
Mode 10 WCDMA + BT + 5GHz WiFi + GPS + UWB +Camera
+ Headset + USB Cable connected with Laptop
Data Transferring
(EUT + Laptop)
Mode 11 LTE + BT + 5GHz WiFi + GPS + UWB+Camera
+ Headset + USB Cable connected with Laptop
Mode 12 EN-DC + BT + 5GHz WiFi + GPS + UWB+Camera
+ Headset + USB Cable connected with Laptop

Note: The EUT has two sources whose difference is only the component supplier. Pre-Scan has been conducted to determine the

worst-case mode: Mode 2, Mode 5 and Mode 8 of EUT No.1 (1st Source).
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1.6 Reference specification

Specification Version Title
FCC Part 15B 2022 Unintentional Radiators
American National Standard For Methods Of
Measurement Of Radio-Noise Emissions From
ANSI C63.4 2014 Low-Voltage Electrical And Electronic Equipment In
The Range of 9 KHz To 40 GHz

1.7 Abbreviation

Abbreviation Meaning

CT Performance criteria for Continuous phenomena applied to Transmitters
TT Performance criteria for Transient phenomena applied to Transmitters
CR Performance criteria for Continuous phenomena applied to Receiver
TR Performance criteria for Transient phenomena applied to Receiver
CE Conducted Emission
RE Radiated emission
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2. TESTINFORMATION

2.1 Summary of the test results

Test Case Class Verdict
Conducted Emission B Pass
Radiated emission B Pass
This Test Report Is Approved by: Review by:
Mr. Peng Zhen Mr. Li Bin
7 \
%2 [\
)
Tested and issued by: Approved date:
Mr.Du Wei 3
2023/05/05

1-F
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No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

2.2 ltem description

Conducted Emission
Refer toFCC Part15.107

Criteria:
Frequency Range(MHz) Detector Type/Bandwidth Class B limit(dBuV)
0.15t0 0.5 66 to 56
0.5to5 Quasi Peak/9kHz 56
5to 30 60
0.15t0 0.5 56 to 46
0.5t05 Average/9kHz 46
5to0 30 50
Setup:
ot Non-conductive table

rear of table top

Rear of EUT to be flush with

0.6mto

. ground

plane

E
0.8m

AMN | a———"]

f Bonded to horizontal
T ground plane

04m e
Termination AN
| \ |
................ __l\-._.-—""'"_-

0.4 m to vertical ground
reference plane

il

|

an

Bonded to horirnntgl-'

ground plane V/

Vertical ground reference plane

Figure. CE
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R No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

Test Procedure:

Step Description

The EUT was placed on a desk 0.8 meters height from the metal ground plane and 0.4

1 meter conducting wall of the shielding room and it was kept at least 0.8 meter from any
other grounded conducting surface.

2 Connect EUT to the power mains through a line impedance stabilization network (LISN)

3 All the support units are connected to the other LISN.

4 The frequency range from 150 kHz to 30 searched.

5 Set the test-receiver system to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

6 6 frequency points closest to the limit of each line shall be performed the final
measurement by Quasi Peak detector.
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Radiated emission
Refer to FCC Part15.109

Criteria:
Frequency (MHz) pV?rLaSS B “mlts(ggﬂ\\xm) Measurement distance(m)
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3

Note: The table above according to part 15.109,more conservative thanlSED(230-960MHz with 47dBuV/m).

Class B limits(dBuV/m) Measurement
Frequency .
peak average distance(m)
At and above 1 GHz 74 54 3

Note: The table above according to part ICES-003.

Highest frequency generated or used in the device
or on which the device operates or tunes (MHz)

Upper frequency of measurement range (MHz)

Below 1.705 30
1.705-108 1000
108-500 2000
500-1000 5000
Above 1000 5th harmonic of the highest frequency or 40 GHz,

whichever is lower.

Note:The table above according to part 15.33.

Setup:

EUT

x

(Turntable)

Test Receiver [

3m

r——1

1~4m

(Antenna Tower)

Figure. RE 30MHz-1GHz
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r——1

1~4m (Antenna Tower)
Ut l Antenna
T — e B [:3: -
0.8 m — A —

(Turntable)

Test Receiver [!. 3. f]1PrE-AmEnI|ﬁer
.'.:'.'r .__;

Figure. RE Above 1GHz

Test Procedure:

Step Description

1 The EUT was placed on a rotatable tabletop 0.8 meter above ground.

The EUT was set 3 meters from the interference-receiving antenna which was mounted on

the top of a variable height antenna tower.

3 The table was rotated 360 to determine the position of the highest radiation.

The antenna is hybrid antenna and its height are varied between one meter and four
4 meters above ground to find the maximum value of the field strength both horizontal

polarization and vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the
5 antenna tower (from 1 to 4 meters) and turn table( from 0 degree to 360 degrees) to find

the maximum reading.

Set the test-receiver system to Peak Detect Function and specified bandwidth with

6 Maximum Hold Mode; Then the quasi-peak or average scan is carried out at points with

relatively high peak value.
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3. TEST RESULT

Conducted Emission

Test Mode Mode 2 - AC 100V Test Date 2023/05/12
Test Frequency 0.15MHz ~ 30MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
[dB (uV) ]

100

90

80

70

60

Leve

£ I B

J A ) | 't“\ b
! L\E.ahn;l;‘mihu i

v

0.15 0.50 1.00 5.00 10.00 30.00
Frequency [MHZ]
Reading Level Limit Margin
F’el‘\‘n‘:_lezmy Line By F‘L"é“ <Bwh By ® Pass/Fail
QP AV QP AV QP AV QP AV
0.572 L 36 | -1.0 19.9 235 | 18.9 | 56.0 | 46.0 | 325 | 271 Pass
0.600 L 7.0 1.5 19.9 269 | 214 | 56.0 | 46.0 | 291 | 246 Pass
0.601 L 7.5 1.7 19.9 274 | 216 | 56.0 | 46.0 | 286 | 244 Pass
0.602 L 7.2 1.8 19.9 271 | 217 | 56.0 | 46.0 | 28.9 | 243 Pass
0.613 L 102 | 27 19.9 30.1 | 22,6 | 56.0 | 46.0 | 259 | 234 Pass
0.615 L 9.3 23 19.9 202 | 222 | 56.0 | 46.0 | 26.8 | 23.8 Pass
0.589 N 123 | 6.9 19.9 322 | 26.8 | 56.0 | 46.0 | 23.8 | 19.2 Pass
0.598 N 14.1 9.0 19.9 34.0 | 28.9 | 56.0 | 46.0 | 22.0 | 171 Pass
0.605 N 145 | 8.9 19.9 344 | 28.8 | 56.0 | 46.0 | 21.6 | 17.2 Pass
0.605 N 143 | 87 19.9 342 | 286 | 56.0 | 46.0 | 21.8 | 17.4 Pass
0.608 N 140 | 85 19.9 339 | 284 | 56.0 | 46.0 | 221 | 17.6 Pass
0.615 N 125 | 7.8 19.9 324 | 277 | 56.0 | 46.0 | 236 | 183 Pass
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S No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326
Test Mode Mode 2 - AC 240V Test Date 2023/05/12
Test Frequency 0.15MHz ~ 30MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
[dB (uv) ]
100 C
90 - :
70 f =
g el - H
A &
40 H
30 R TR TR L I‘v“

el it

e A T

0:15 0.50 1.00 5.00 10.00 30.00
Frequency [MHz]
Reading Level Limit Margin
dB(pV) dB(pV) dB(pV) dB
Frequency . Factor .
MHz Line dB Pass/Fail
QP AV QP AV QP AV QP AV
0.608 L 111 2.2 19.9 31.0 221 56.0 46.0 25.0 23.9 Pass
0.605 L 11.5 2.6 19.9 31.4 22.5 56.0 46.0 24.6 23.5 Pass
0.610 L 11.0 23 19.9 30.9 22.2 56.0 46.0 251 23.8 Pass
0.618 L 10.5 29 19.9 30.4 22.8 56.0 46.0 25.6 23.2 Pass
1.480 L 9.4 -1.7 19.9 29.3 18.2 56.0 46.0 26.7 27.8 Pass
1.830 L 12.4 0.0 19.9 32.3 19.9 56.0 46.0 23.7 26.1 Pass
0.584 N 14.4 8.4 19.9 34.3 28.3 56.0 46.0 21.7 17.7 Pass
0.589 N 16.5 11.0 19.9 36.4 30.9 56.0 46.0 19.6 15.1 Pass
0.591 N 17.4 11.8 19.9 37.3 31.7 56.0 46.0 18.7 14.3 Pass
0.596 N 17.2 11.3 19.9 37.1 31.2 56.0 46.0 18.9 14.8 Pass
0.604 N 17.5 10.9 19.9 374 30.8 56.0 46.0 18.6 15.2 Pass
0.603 N 17.5 11.0 19.9 37.4 30.9 56.0 46.0 18.6 15.1 Pass
Test Mode Mode 6 Test Date 2023/05/12
Test Frequency 0.15MHz ~ 30MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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[dB (uv) ]
100 [
90 [ :
80 - :
70 -
60 T 1 i
o e
2 sof
A r
40 F
: ' s e il ‘|,|u||| LY L
30 : g IR 1 L RS NS O R e e . L
10 E
0 b
0L.15 8.50 1.00 5.80 10.00 30.00
Frequency [MHZz]
Reading Level Limit Margin
dB(pV dB(pVv dB(pVv dB
Frequency | . (MV) Factor (nv) (uV) Pass/Fall
MHz dB
QP AV QP AV QP AV QP AV
0.595 N 16.2 9.1 19.9 36.1 29.0 56.0 46.0 19.9 17.0 Pass
0.599 N 16.4 9.2 19.9 36.3 29.1 56.0 46.0 19.7 16.9 Pass
0.599 N 16.3 9.2 19.9 36.2 29.1 56.0 46.0 19.8 16.9 Pass
0.603 N 16.8 10.5 19.9 36.7 30.4 56.0 46.0 19.3 15.6 Pass
0.610 N 16.7 10.5 19.9 36.6 30.4 56.0 46.0 19.4 15.6 Pass
0.609 N 171 10.7 19.9 37.0 30.6 56.0 46.0 19.0 15.4 Pass
0.577 L 5.8 0.0 19.9 25.7 19.9 56.0 46.0 30.3 26.1 Pass
0.589 L 9.6 24 19.9 29.5 223 56.0 46.0 26.5 23.7 Pass
0.591 L 9.6 23 19.9 29.5 22.2 56.0 46.0 26.5 23.8 Pass
0.600 L 10.7 3.4 19.9 30.6 23.3 56.0 46.0 254 22.7 Pass
0.608 L 9.9 3.3 19.9 29.8 23.2 56.0 46.0 26.2 22.8 Pass
1.509 L 6.6 -2.7 19.9 26.5 17.2 56.0 46.0 29.5 28.8 Pass
Test Mode Mode 10 Test Date 2023/05/12
Test Frequency 0.15MHz ~ 30MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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[dB (uv) ]
100 5
a0 =
80 =
70 =
3 N N =
A 5
40
30 :'J'II%-"’VII-"JEJ RS e e it e Al el
N A Sathdh o r,s‘r#.l iy i f,'.._\r” 5
b P Ty
i '
20 |
10
o B
0.15 0.50 1.00 5.00 10.00 30.00
Frequency [MHZz]
Reading Level Limit Margin
dB(uV dB(pVv dB(pVv dB
Frequency | . (nv) Factor (nv) (uV) Pass/Fall
MHz dB
QP AV QP AV QP AV QP AV
0.589 L 35 | -05 19.9 | 234 | 194 | 56.0 | 46.0 | 326 | 266 Pass
0.604 L 7.8 2.2 19.9 27.7 221 56.0 46.0 28.3 23.9 Pass
0.601 L 7.0 1.7 19.9 269 | 216 | 56.0 | 46.0 | 291 | 244 Pass
0.611 L 8.2 2.5 19.9 28.1 22.4 56.0 46.0 27.9 23.6 Pass
0.617 L 6.8 1.5 19.9 26.7 21.4 56.0 46.0 29.3 24.6 Pass
0.614 L 8.1 2.3 19.9 28.0 22.2 56.0 46.0 28.0 23.8 Pass
0.598 N 11.5 71 19.9 31.4 27.0 56.0 46.0 24.6 19.0 Pass
0.604 N 13.4 8.8 19.9 33.3 28.7 56.0 46.0 22.7 17.3 Pass
0.602 N 13.0 8.5 19.9 32.9 28.4 56.0 46.0 23.1 17.6 Pass
0.612 N 14.3 9.5 19.9 34.2 29.4 56.0 46.0 21.8 16.6 Pass
0.612 N 14.5 9.5 19.9 34.4 29.4 56.0 46.0 21.6 16.6 Pass
0.616 N 16.2 9.6 19.9 36.1 29.5 56.0 46.0 19.9 16.5 Pass
Radiated Emission
Test Mode Mode 2 Test Date 2023/05/15
Test Frequency 30 MHz ~ 1000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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T FCC-Part-15-Class B-Hectric Field-Strength 30MHz-1GHz TE

Level in dBuV/
N
=)

T *
30T * X pe
% K . .
20 (S
1 ¢
10T
0 f ———+— f f f f —t+—+— !
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Frequency Reading QuasiPeak Limit Margin Iyll’?ma: Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
30.970 55.22 16.92 40.00 23.08 1000.0 120.000 118.5 \% 320.0 -38.3
84.266 58.19 15.89 40.00 2411 1000.0 120.000 186.9 H 6.0 -42.3
87.823 59.63 18.53 40.00 21.47 1000.0 120.000 224.7 H 305.0 -41.1
176.793 63.48 23.88 43.50 19.62 1000.0 120.000 112.3 H 49.0 -39.6
679.199 48.14 23.84 46.00 22.16 1000.0 120.000 112.3 \% 169.0 -24.3
947.782 48.36 28.06 46.00 17.94 1000.0 120.000 193.1 H 105.0 -20.3
Test Mode Mode 2 Test Date 2023/05/11
Test Frequency 1000 MHz ~ 18000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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100T
Q07T

80T

70T

s L
@
2 60T
T e FCC Part 15 Class:B Hectric-Field Strength- 1GHz-18GHz AV
3 st
40
307
20 t t t t |
1G 2G 3G 4G 5G 6G
Frequencyin Hz
5T ECC Part 15 Ciass B Blectric Field Strength 1GHz-18GHz PK
70
65
60
S 585 . ... ... .._ . FCCPart15 Class B Hectric Field Strength 1GHz-18GHz AV
a
2 50
®
3 45 4
| & 2
407 * *
35
30
25T T T T t T T T T T T t 1
6 8 10 12 14 16 18
Freauencyin GHz
Frequency 3:::::3( i::ga';g MaxPeak | Average Limit Margin Ml'?r:: Bandwidth | Height Pol Azimuth | Corr.
(MHz) (dBuV/im) | (dBuVim) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
8098.400 - 52.21 38.21 54.00 15.79 1000.0 1000.000 106.3 H -2.0 -14.0
10425.200 - 52.40 40.20 54.00 13.80 1000.0 1000.000 206.3 \ 166.0 -12.2
12877.200 - 52.42 39.32 54.00 14.68 1000.0 1000.000 124.9 H 7.0 -13.1
14238.400 - 52.83 42.03 54.00 11.97 1000.0 1000.000 125.0 \ 108.0 -10.8
14689.600 --- 53.92 42.92 54.00 11.08 1000.0 1000.000 125.0 H 145.0 -11.0
17510.800 --- 53.88 45.68 54.00 8.32 1000.0 1000.000 224.9 \ 325.0 -8.2
Test Mode Mode 2 Test Date 2023/05/11
Test Frequency 18000 MHz ~ 40000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity

There were no emissions above 18 GHz found within 20dB of the limit. Thus, the test result was not reported according to §15.31

(0).
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No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

Test Mode Mode 6 Test Date 2023/05/11
Test Frequency 30 MHz ~ 100 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
80T
70T
60T
- FCC Part 15 Class- B Hectric Field Strength- 30MHz-1GHz
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0 } } — } } } —t !
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Frequency Reading QuasiPeak Limit Margin Mr?r:: Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
30.000 53.00 15.30 40.00 24.70 1000.0 120.000 118.3 V 330.0 -37.7
51.556 51.66 15.36 40.00 24.64 1000.0 120.000 99.7 H 291.0 -36.3
80.063 57.83 14.73 40.00 25.27 1000.0 120.000 199.3 V 107.0 -43.1
443.274 48.60 19.90 46.00 26.10 1000.0 120.000 124.8 V 17.0 -28.7
688.738 48.12 23.92 46.00 22.08 1000.0 120.000 224.7 V 240.0 -24.2
949.883 48.33 28.03 46.00 17.97 1000.0 120.000 112.3 H 45.0 -20.3
Test Mode Mode 6 Test Date 2023/05/11
Test Frequency 1000 MHz ~ 180000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326
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JriIIsiirooiiiizioiizoiziciioiziiiioiin FCC Part 15 Class B Hectric Field Strength 1GHz-18GHz AV
_ 50T
= 1
a (4 M
2 40 » ¥
= ,
3
- 30T
20T
10T
0 } } } } } } } } } } } !
6 8 10 12 14 16 18
Frequencyin GHz
Frequency n':::g:;i f\sgf;;g MaxPeak | Average Limit Margin Ml'?r:: Bandwidth | Height Pol Azimuth | Corr.
(MHz) (dBuV/m) (dBuVim) (dBuV/m | (dBuV/im) | (dBuV/im) | (dB) (ms) (kHz) (cm) (deg) (dB)
8098.400 -- 52.00 -—- 38.60 54.00 15.40 1000.0 1000.000 112.5 V 186.0 -13.4
10425.200 -- 52.73 -—- 40.33 54.00 13.67 1000.0 1000.000 2249 H 56.0 -12.4
12877.200 -- 52.24 -—- 40.14 54.00 13.86 1000.0 1000.000 175.0 Vv 144.0 -12.1
14238.400 -- 52.81 -—- 4211 54.00 11.89 1000.0 1000.000 112.5 Vv 9.0 -10.7
14689.600 - 54.16 43.06 54.00 10.94 | 1000.0 | 1000.000 | 216.4 | V 163.0 -11.1
17510.800 - 54.04 45.84 54.00 8.16 1000.0 | 1000.000 | 212.7 | V 351.0 -8.2
Test Mode Mode 6 Test Date 2023/05/11
Test Frequency 18000 MHz ~ 40000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

There were no emissions above 18 GHz found within 20dB of the limit. Thus, the test result was not reported according to §15.31

(0).
Test Mode Mode 10 Test Date 2023/05/11
Test Frequency 30 MHz ~ 1000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
80T
70T
60T
- FCC Part-15 Class B Hectric-Field-Strength 30MHz-1GHz
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30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Frequency Reading QuasiPeak Limit Margin I\.:I.;:Z' Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
38.461 53.48 16.18 40.00 23.82 1000.0 120.000 1071 \Y, 254.0 -37.3
43.849 51.91 15.61 40.00 24.39 1000.0 120.000 124.8 \Y, 142.0 -36.3
84.589 55.53 13.33 40.00 26.67 1000.0 120.000 174.7 H 348.0 -42.2
489.457 48.11 20.51 46.00 25.49 1000.0 120.000 124.8 H 282.0 -27.6
675.427 48.04 23.74 46.00 22.26 1000.0 120.000 217.3 \% 179.0 -24.3
913.131 48.37 27.77 46.00 18.23 1000.0 120.000 118.1 H 71.0 -20.6
Test Mode Mode 10 Test Date 2023/05/11
Test Frequency 1000 MHz ~ 18000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity
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FCC ID: APYHRO00326
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Frequencyin GHz
Frequency I\I:::g:;?( i::?;;g MaxPeak | Average Limit Margin Ml'?ma:. Bandwidth | Height Pol Azimuth | Corr.
(MHz) (dBuVim) | (dBuVim) (dBpV/m) | (dBpV/m) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
8098.400 - 52.15 38.15 54.00 15.85 | 1000.0 1000.000 101.3 H 155.0 -14.0
10425.200 - 51.70 38.50 54.00 15.50 | 1000.0 1000.000 210.3 H 185.0 -13.2
12877.200 - 52.19 40.19 54.00 13.81 1000.0 1000.000 106.5 H 75.0 -12.0
14238.400 - 52.80 42.10 54.00 11.90 | 1000.0 1000.000 224.9 \% 345.0 -10.7
14689.600 --- 54.03 42.83 54.00 11.17 | 1000.0 1000.000 218.5 H 191.0 -11.2
17510.800 --- 53.79 45.19 54.00 8.81 1000.0 1000.000 224.9 \Y 177.0 -8.6
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BaaE No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHRO00326

Test Mode Mode 10 Test Date 2023/05/11
Test Frequency 18000 MHz ~ 40000 MHz Test Engineer
Serial Number 004401231468758 Temp, Humidity

There were no emissions above 18 GHz found within 20dB of the limit. Thus, the test result was not reported according to §15.31

(0).
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R No.: SRTC2023-9004(F)- 23042702 (T)
FCC ID: APYHROO00326

4. UNCERTAINTY

Test item Description Uncertainty
30MHz~100MHz 4.73dB
Radiated Disturbance 100MHz~1000MHz 4.73dB
1000MHz~40000MHz 4.58dB
Quasi-peak 3.92dB
Conducted Disturbance
Average 3.92dB
The State Radio_monitoring_centerTesting Center (SRTC) Page number:24 of 25
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9004(F)- 23042702 (T)

FCC ID: APYHRO00326

5. EQUIPMENT LIST

Name Model Serial number [Calibration Date|Calibration DueDate
Shielding room 9.080mx5.255mx=3.525m 2018/9/6 2023/9/5
Semi-Anechoic Chamber SAC: 2018/9/6 2023/9/5
23.18mx16.88mx9.60m
Turn table Diameter:5m -
Antenna master SAC(MA4.0) --- - ---
EMI test receiver ESW 101574 2022/6/20 2023/6/19
EMI test receiver ESR 3 102361 2023/4/12 2024/4/11
Signal generator SMB100A 109002 2022/6/21 2023/6/20
Double-Ridged Waveguide HF 907 100512 2023/5/13 2024/5/12
HornAntenna
Ultra log test antenna VULB9163 867 2021/5/29 2023/5/28
High Gain Log-Periodic Antenna HLO046 359952/002 2021/8/20 2023/8/19
HornAntenna 9120E 391 2021/8/20 2023/8/19
ESD generator ESS-S3011 ESS1519 973 2022/6/20 2023/6/19
Signal generator SMY 01 100092 2022/6/20 2023/6/19
Power Amplifier 250W1000 301074 2022/6/20 2023/6/19
Power Amplifier 50S1G4A 301351 2022/6/20 2023/6/19
Power Amplifier 3554G8 0330292 2022/6/20 2023/6/19
Power Amplifier 100A250 301408 2022/6/20 2023/6/19
AMN ENV216 101881 2022/6/20 2023/6/19
BCI F-120-9A 259 2022/6/20 2023/6/19
BCI F-52 52 2022/6/20 2023/6/19
General generators PHF4010 185108 2023/3/06 2024/3/05
Power analyzer ACS 503 1003-01 2023/3/06 2024/3/05
AC power IMU3000F5-S-T-D-V 105684-2008 2022/6/20 2023/6/19
Immunity test system CDN3000A-08-32- 690 1506 2022/6/20 2023/6/19
CDN VAR-EXT1000 1567 2022/6/20 2023/6/19
Radio tester CMW 500 160132 2022/6/20 2023/6/19
Audio Analyzer UpPv 100597 2022/6/20 2023/6/19
Laptop Lenovo Xiaoxinchao7000 -
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